maum:m SNOILLDNYLSNI
ATAIWASSY 1LD2NAdodd

HONHAG HTONV-LLTAN
bL8

"UOTIRO0] ST} UL PSJUNOW SIE SIUSUIYORYY

"AINVEA HONAE 99 U0 F41L LHOTIAN Jo do) 10y parpddns Jv) ANE 'OS ‘NI T O0U SIRYL

-soe[d-ur syuswydeNe ULINOSS JI0F Pasn 2q [[im ST, Suimerp’

~ uo umoys se. FNVIA HONAG 30! jo H4AL LHORIdN 34 ot MHIDSINNHL (1) suo yxosuy

o h : "dOLS NId ANOOES
uaoi_uSza-:oaesedou._mamzzuztomzzumoo::&qéﬁmmEzmz.amﬁ

: dOLS
NId LS¥Id oy} JsureSe du 1sa1 01 31 MO[[e pue ‘NId-(} 94} 358919y "dO.LS NId LSYILA 3yt ssed soeq
NId-01 341 S1.10y “'NId-{} 34} U0 Jno 1md ‘vontsod NOISNALXA 9T 10J @vd LVAS oy 1sufpe o

A OSIMNO0P ATIINASSY
NId ONTIJS 241 Jo d[puey .1, 34} Suiuam Aq oeld Ul FATTS INTNLSALAY W TAND TS

(HAr'1S INAWLSNLAV

THL YIINTD OL NAOA ANV dl avd JOVd THL LSNCAV “ONINILHOIHL TI0JD)
'SYFHSVM NI 8/€ (£) 92101 pue ‘SYFHSVM JD0T NI 8/¢ (€) 221y ‘SLTOF ‘NI #/1-1 X 8/¢ (£) 31y
Fuisn Sumesp uo umoys se qvd MDV4 2yl Jo dor a1 0] INNOW TAYTS 343 J[quidsse AT TANIAS

"2[0Y 941 OIUT NIJ DONTIJS 243 95839y 3]0y juounsnipe
1811y 9Y) 03 UMOP “FAI'TS INALLSALAV Y1 11sul pue "THAIMS Y2 U0 NId DNIAS U3 308q Jind

: AVTTOD YO0TUVLS (1) duo ynm 20efd ut RANJHS Pue “Sutmerp
uo umoys se INNOIN AAI'TS U} U0 SONIIVAL AONV T ‘NI #/€ U} USnory) JAI'TS INTWLSALAV
oy} JO LSO o bosu] HAITS INTWLSALAY Y} JO LSO U 1940 JHHSVM "NI #/¢ (1) 9u0 3p1§

Si

h4!

¢l

4!

11

01

SNOILLDNYLSNI ATAINASSY HONAL H'TONV LL'TNN $L8



874 MULTI ANGLE BENCH ASSEMBLY INSTRUCTIONS 874 MULTI ANGLE BENCH ASSEMBLY INSTRUCTIONS

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY

HARDWARE: _ Lo
ITEM Z>ZH\UHmOEw§OZ , ) 2 v A QTY
1 3/8 X 3 IN. on ................................................................................................................ 4
2 3/8 X L-T/A TN BOLT ..o oo e 9
3 3/ TN WASHER .. oot 1
4 3/8IN. WASHER ... o oo e oo 17
5 3/8 IN. LOCK WASHER ......cooouoomooeoeeeeeeeee et 9
6 3/8 IN. LOCK NUT ..ottt 4
8 STAR LOCK COLLAR ..o, 2
9 SPRING PIN ASSEMBLY ..ot oot 1
10 T2 X LIN. SPRING ..o e 1
11 PAL NUT ..o ettt 1
WELDMENTS/PARTS: - . :
ITEM  NAME/DESCRIPTION _ QTY
1. BENCH FRAME WLDMT...........cc........ (6415801) oo e, 1
3/4 IN. FLANGE BEARING .........oooootoeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e e, 2
THUMBSCREW.........coooooooeoe . e 1
2. "~ SWIVEL WLDMT......coovovoiiieen. (6415201 c0.voeeeeeeeeeeeeeee e, 1
3. 'ADJUSTMENT SLIDE WLDMT.............. (6415001 : , : . . ,
1-3/4 IN. SQ.END CAP ....ooooiiieee oo 2 L. Insert one (1) U-PIN -through the POST on the BENCH FRAME, as shown on drawing. Slide one (1)
4. SLIDE MOUNT WLDMT.......cocovovo... (6414701, 1 o 1/2 X 1 IN. SPRING over the U-PIN. Attach one (1) PAL NUT to the end of the U-PIN.
2IN.SQ.ENDCAP ..o, s s e ol _ . : _
3/4 IN. FLANGE BEARING .......c.oo oot 2 2. SECURELY assemble the REAR BASE TUBE to the BENCH FRAME as shown on drawing, using
5. REAR BASE TUBE. ......ooovooooooo . (6236501) oo 1 two (2) 3/8 X 3 IN. BOLTS, four (4) 3/8 IN. WASHERS, and two (2) 3/8 IN. LOCK NUTS.
2IN.SQ.END CAP ..o e, 2 . : _
6. FRONT BASE TUBE............cccoveveveenn... (6259101).....ovoooeoeeoeeceeeeeeeeee 1 , 3. SECURELY assemble the FRONT BASE TUBE to the BENCH FRAME as shown on drawing, using
2IN.SQ.ENDCAP .................. e e SO S 2 two (2) 3/8 X 3 IN. BOLTS, four (4) 3/8'IN. WASHERS, two (2) 3/8 IN. LOCK NUTS.
7. HINGE TAB.......ooiooooeeeeeeeeeeeee, (6406401) ..o 2 :
8. U-PIN ..ot (6406501) .......... S e 1 4. - To assemble the SEAT PAD to the BENCH FRAME, start by sliding two (2) HINGE TABS over the
9. SEATPAD......cooooooooe oo (6452501) oo 1 : PIN on the BENCH FRAME (ONE ON EACH SIDE) as shown on drawing, and SECURELY
10. BACK PAD.........ooooiiieeeeeee (6456701) ..o, e, 1 assemble each HINGE TAB to the SEAT PAD using two (2) 3/8 X 1-1/4 IN. BOLTS, two (2) 3/8 IN.
1. ANGLE WLDMNT, LEFT...........ccccooe.... (6493300, oo 1 LOCK WASHERS, and two (2) 3/8 IN. WASHERS. (MAKE SURE THE BACK PAD IS CENTERED
12. ANGLE WLDMNT, RIGHT...................... (6493401)............ e e 1 ON THE BENCH FRAME BEFORE TIGHTENING)
NOTE: BOLT LENGTH IS MEASURED FROM THE UNDERSIDE OF THE HEAD OF THE BOLT. 5 To assemble the BACK ?»U to the BENCH FRAME, slide the LEFT & RIGHT ANGLE
WLDMNTS over the PIN on the BENCH FRAME (ONE ON EACH SIDE) as shown on drawing, and
SECURELY assemble to the BACK PAD using four (4) 3/8 X 1-1/4 IN. BOLTS, four (4) 3/8 IN. LOCK
1B . , _ WASHERS, and four (4) 3/8 IN. WASHERS. (MAKE SURE THE BACK PAD IS CENTERED ON
\ \ \ \ \ \ \ . _ - THE BENCH FRAME BEFORE TIGHTENING) _

l—— BOLT LENGTH———| | . . 6. SECURELY assemble one (1) SPRING PIN ASSEMBLY to the SPRING PIN HOUSING on the
| o _ | | SWIVEL. as shown in (DETAIL A). (!!! IMPORTANT !!! TIGHTEN THE NUT OF THE SPRING

PIN ASSEMBLY mﬁﬁdgrm\v

BOLT LENGTH RULER:

: ~ ™ v ‘ : v 7. Insert the SHAFT of the SWIVEL through the 3/4 IN. FLANGE BEARING on the BENCH FRAME as
_ 12 _ 172 _ .12 _ . 172 _ U 12 _ 172 _ shown on drawing, and SECURE in place with one (1) STAR LOCK COLLAR.
0 . _ 1 _ 2 _ 3 _ 4 _ 5 _ 6 :
L1 L L1 | I A N N S | L1 L1
3



| QHHD | 4y AT
HON3g V/N +.8 g {t 40 g3 AVINONV
‘ON oNimvaa [3ZS] INON zwos ol/L ¥
mzo_.ro:w:.wz_ AT8N3SSY 3qy, | TWNOUOVAY
DA, DWPIG YOeGL ~
W30

(GALON SY 1d39X3)

S3IONWVII0L

(Z) LNN X001 NI 8/

o

39Nl 3SvE INO¥A

(Z) dvO GN3 DS NI

/@\\

(+) ¥3IHSYM NI w\n\é

(2) 1108 NI € X 8/¢

MIHOSHANNHL

(2) 1108 NI ¥/1L L X 8/¢

AN

‘-»____..l

~~

0907 AQO8v¥vd

() YIHSYM NI 8/ —wp

(Z) LNN 001 NI 8/c—®

Z) ONI¥V3IE 39NV NI

-
-

(z) ¥3HSYM %001 NI 8/8~ ¥ LT e P

avd 1v3S

ASV3I13d M3N

3iva

Q.ddv

JON OHD, NOLLJINOS3a AN

SNOISIAIY

-~
-

avd Movd

e

INWaIM 319NV

X" dv1100
ADOTYVLS

\»\ANV 1708 NI € X m\m,
& -

vV Ivi3a
VSN/MSIY _

. : \
ONISNOH Nid ONIddS /

L4VHS

TIAIMS

V v13d 335

N
/

ot
1H9IY
‘INWNGIM

~— 3JANS INAWLSNrayv

_(2) 1709 ¥/L L X 8/¢%

L1 (£) y3HSYM©00T NI 8/¢
-~ (£) ¥3HSYM NI 8/¢

XTEWN3SSY Nid 9NIgds

&.\%\\\ dv¥0 ON3 0S NI Z
T2 | L@ oNvag 3onvis NI v/s
ol d |
A
@w\ MIHSYM NI +/¢
t<sz_M_v
INNOW 301TS N (7) dvo GN3 OS NI 4/5—1
NMOHS SV | LO |
NOLLJINJIS3d ON HSYQ



